Contents lists available at ScienceDirect

# Indian Heart Journal

journal homepage: www.elsevier.com/locate/ihj

**Review Article** 

SEVIER

# Adaptation of 2016 European Society of Cardiology/European Atherosclerosis Society guideline for lipid management to Indian patients – A consensus document



IHJ

Saumitra Ray<sup>a,\*</sup>, J.P.S. Sawhney<sup>b</sup>, M.K. Das<sup>c</sup>, Jyoti Deb<sup>d</sup>, Peeyush Jain<sup>e</sup>, Sivakadaksham Natarajan<sup>f</sup>, K.K. Sinha<sup>g</sup>

<sup>a</sup> Ramakrishna Mission Seva Pratishthan and Vivekananda Institute of Medical Sciences, Kolkata, India

<sup>b</sup> Dept. of Cardiology, Sir Ganga Ram Hospital, New Delhi, India

<sup>c</sup> Calcutta Medical Research Institute, Kolkata, India

<sup>d</sup> Columbia Asia Hospital, Kolkata, India

<sup>e</sup> Department of Preventive and Rehabilitative Cardiology, Ambulatory Cardiology, Escorts Heart Institute and Research Centre, New Delhi, India

<sup>f</sup> Siva Cardio Care in Royapettah, Chennai, India

<sup>g</sup> Woodlands Multi-Speciality Hospital, Kolkata, India

#### ARTICLE INFO

Article history: Received 3 March 2018 Accepted 28 March 2018 Available online 18 July 2018

Keywords: Dyslipidemia Hypercholesterolemia India Expert opinion Guidelines

# -

### 1. Introduction

Dyslipidemia being a known modifiable risk factor for cardiovascular (CV) disease, demands attention from patients, physicians and policy makers to reduce the morbidity and mortality from CV disease. In India, the burden of dyslipidemia is substantial. Significant prevalence of reduced high density lipoprotein cholesterol (HDL-C) and raised triglycerides (TGs) characterizes the Indian dyslipidemia.<sup>1</sup> The Indian Council of Medical Research-India Diabetes (ICMR-INDIAB) study reported low HDL-C in 72.3% and raised TGs in 29.5% of study population as against raised total cholesterol (TC) and low density lipoprotein cholesterol (LDL-C) in only 13.9% and 11.8% respectively of the study population.<sup>2</sup> it is well known that dyslipidemia is central to

\* Corresponding author.

*E-mail addresses*: drsaumitra@yahoo.co.in (S. Ray), jpssawhney@yahoo.com (J.P.S. Sawhney), drmkdas2001@yahoo.co.in (M.K. Das), drjyotideb140@hotmail.com (J. Deb), dpn2005@gmail.com (P. Jain), drnsiva@gmail.com (S. Natarajan), sinhakk33@gmail.com (K.K. Sinha). the pathophysiology of atherogenesis and is associated with an increased CV risk.  $^{\rm 3}$ 

BY-NC-ND license (http://creativecommons.org/licenses/by-nc-nd/4.0/).

# 2. Need for India-specific dyslipidemia management recommendations

In the year 2016, European Society of Cardiology/European Atherosclerosis Society (ESC/EAS) guidelines

provided recommendations on dyslipidemia management. The recommendation from these guidelines

are restricted to European subcontinent. To adapt the updated recommendations for Indian subset of dyslipidemia, a panel of experts in management of dyslipidemia provided their expert opinions. This

document provides expert consensus on adapting 2016 ESC dyslipidemia guidelines recommendations in

Indian setting. The document also discussed India-specific relevant literature to support the consensus

© 2018 Cardiological Society of India. Published by Elsevier B.V. This is an open access article under the CC

Evidence-based guidelines are published internationally from time to time to provide newer recommendations in dyslipidemia management. European Society of Cardiology (ESC)/European Atherosclerosis Society (EAS) released guideline for the management of dyslipidemia in 2016.<sup>4</sup> However, as is evident in various studies, dyslipidemia in Indian population is characterized by low HDL-C and high TG instead of a raised TC and LDL-C, which are much less commonly seen. Moreover, there are significant lifestyle, genetic, socioeconomic, and cultural differences between Indian and European populations. All these factors demand specific approach for optimal management of dyslipidemia and CV disease for the Indian subcontinent. In addition, the prevalence and pattern of various other risk factors that decide the category of CV disease risk also differ between the two populations and hence the risk assessment score varies. Apart from this, the economic constraint on healthcare expenditure and high cost of newer

#### https://doi.org/10.1016/j.ihj.2018.03.011

opinions provided in management of dyslipidemia.



<sup>0019-4832/© 2018</sup> Cardiological Society of India. Published by Elsevier B.V. This is an open access article under the CC BY-NC-ND license (http://creativecommons.org/licenses/by-nc-nd/4.0/).

agents also demands different treatment approaches amongst treating physicians in the two continents. As is also reported, the side effect profiles of the drugs used to treat dyslipidemia, notably statins, also varies from the European to the Indian population. Thus though the available expert consensus documents provide effective recommendations on dyslipidemia management in Indians,<sup>5,6</sup> there is constant need to update these recommendations with availability of new evidence and with specific assessment and treatment goals more suited to the target population. Since changing global evidence-based recommendations are incorporated in international guidelines, ESC/EAS 2016 guidelines recommendations were considered for appraisal with their applicability to Indian patients.

To address the above differences and challenges, this expert consensus document was prepared to guide Indian physicians on treatment approaches for Indian patients with dyslipidemia based on the widely accepted recent ESC guidelines. However, this document only represents the common consensus amongst experts through in-depth study of ESC guidelines and available scientific evidences with an intent to assist clinical decision making. The final decision for patient should be taken by the treating physician based on individual patient clinical profile.

#### 3. The expert panel

The expert panel consisted of 19 cardiologists and physicians involved in the management of dyslipidemia from various parts of India and meeting of these experts was held to discuss on these specific issues. Involving experts from different locations was based on consideration of geographical and dietary differences in Indian setting. These experts have provided India specific consensus opinions for management of dyslipidemia after discussion of the recent ESC guideline recommendations pertaining to following issues –

- CV risk factors and risk assessment
- Laboratory parameters assessment
- Treatment goals and targets
- Treatment recommendations
- Follow up monitoring
- Safety assessments

#### Table 1

QRISK®2 score parameters.

The opinions of experts were counted on majority. Following sections provide practically applicable ESC recommendations with expert opinions on each of them for adaptation in an Indian setting.

# 4. CV risk factors and risk assessments

The 2016 ESC dyslipidemia guidelines provided Systemic Coronary Risk Estimation (SCORE) charts for assessment of total CV risk score in men and women which were based on age, gender, smoking, systolic blood pressure (SBP) and TC levels.<sup>4</sup> The expert panel agreed on the 5 standard risk factors considered in risk calculation but they felt a need to additionally consider risk factors like diabetes, metabolic syndrome, family history of premature coronary artery disease (CAD) and other lipid parameters like TGs. and non-HDL. It was opined that as the SCORE chart has not been validated in Indian setting, its adaptation may lead to erroneous estimation of CV risk. This was based on the fact that even ESC recommends use of low risk and high risk charts separately in different countries within Europe.<sup>4</sup> Considering these differences, panel suggested to use ORISK<sup>®</sup>2 calculator for estimating CV risk as it incorporates ethnicity in CV risk estimation. The ORISK<sup>®</sup>2 score calculation is shown in Table 1. Panel suggested that QRISK<sup>®</sup>2 is associated with least underestimation of CV risk in Indians. To define CV risk categories, it was suggested to develop India specific risk score. However, in absence of valid randomized controlled trials (RCTs), panel found that it is difficult to derive any specific risk score for Indian patients. Few studies have comparatively evaluated risk scores in Indian population. A study by Bansal et al<sup>7</sup> compared various risk scores in patients with first myocardial infarction (MI) (n = 149). World Health Organization (WHO) risk prediction charts were found to have lowest risk estimate compared to Framingham Risk score (FRS), American College of Cardiology/American Heart Association (ACC/AHA) pooled cohort equations and the 3rd Joint British Societies' (JBS3) risk calculator (86.6% Vs 61.7%, 69.8% and 44.1% patients at <20% 10-year risk respectively). Another study from Rao et al<sup>8</sup> assessed 434 Indians using FRS, JBS (2nd) and QRISK®2 scoring systems. They found 15% patients with 10-years CV risk of >20% with QRISK<sup>®</sup>2. In three risk calculators, study reported a moderate agreement for risk determination. However, evaluation from Tillin et al<sup>9</sup> in adult white Europeans, South Asians and African Caribbeans suggested

Age TC: HDL ratio Systolic blood pressure Smoking status Body mass index Family history of coronary heart disease in first degree relative under 60 years (yes/no) Townsend deprivation score Treated hypertension (yes/no) Self-assigned ethnicity (white (or not recorded)/Indian/Pakistani/Bangladeshi/other Asian/black African/black Caribbean/other (including mixed)) Type 2 diabetes mellitus (yes/no) Rheumatoid arthritis (ves/no) Atrial fibrillation (yes/no) Renal disease (yes/no) Age imes BMIAge  $\times$  Townsend score Age  $\times$  SBP Age × family history of CV disease Age × current smoking Age × treated hypertension Age  $\times$  type 2 diabetes Age × atrial fibrillation

inconsistent performance of QRISK<sup>®</sup>2 and FRS necessitating further validation of QRISK<sup>®</sup>2 in multi-ethnic groups.

In consideration of premature CV disease in family, panel thus suggests that cut-off age for Indians can be reduced by a decade (<55 years and <50 years in females and males, respectively). Further, consideration of lipid parameters like TC, TGs, and non-HDL (if TGs > 200 mg/dL) are suggested for Indian setting. More technical details of QRISK<sup>®</sup>2 risk calculation can be obtained at https://qrisk.org/2016/.<sup>10</sup>

Expert Opinion: Use QRISK<sup>®</sup>2 risk calculator for estimating CV risk in Indian subset of dyslipidemia.

# 5. Laboratory parameters assessment

#### 5.1. Fasting vs non-fasting assessments

Assessment of lipid parameters is crucial to determine CV risk and to decide on the treatment of an individual. Routinely, assessments are done in fasting state. ESC dyslipidemia guideline opined that both fasting and non-fasting assessment of TC, LDL-C and HDL-C show similar levels, whereas higher TG levels ( $\sim$ 27 mg/ dL) are observed in non-fasting state depending on time and composition of the last meal. In Indian setting, this is important due to high content of carbohydrates in meal and it is necessary to decide whether to assess fasting or non-fasting levels. The increase in TG levels in non-fasting state seemed important as TGs are considered as strong CV risk factors for Asian Indians and is a characteristic dyslipidemic component in Indians.<sup>11,12</sup> Besides, panel discussed some practical issues pertaining to the lipid assessment in Indian setting. Non-fasting assessments were deemed helpful so that overcrowding of laboratory in morning will be reduced and allows freedom to patient to visit laboratory in daytime so that patients' preference to perform lipid assessment increases. However, non-fasting lipid assessment has disadvantage of unclear evidence on time of assessment after meal (whether 1 h, 1.5 h, 2 h and so), meal load or composition before assessment, and non-fasting cut-off levels for each of lipid component. Thus, panel thus suggests fasting lipid assessment to be performed whenever feasible. Panel identifies that non-fasting is feasible in situations like CV risk assessments, in diabetic patients, patients residing at distant region (first-hand opportunity to screen for dyslipidemia with follow up fasting evaluation at 3 months). Further the panel recommends that for a LDL-centric management, i.e. when physicians treating dyslipidemia has to keep the target of achieving LDL-C to a goal irrespective of the other lipid levels, a non-fasting measurement may prove to be equally useful as fasting measurements. This was also recommended by the European Atherosclerosis Society and European Federation of Clinical Chemistry and Laboratory Medicine.<sup>13</sup> However, National Institute for Health and Care Excellence (NICE) lipid guidelines 2014 recommended fasting levels.<sup>14</sup>

Expert Opinion: Fasting assessment are to be done when feasible and in follow-up monitoring of lipids. Non-Fasting testing can be done in situations like CV risk assessment, diabetes, and distant residence of a patients where the current visit might be the only chance of assessing lipid levels of the patient.

#### 5.2. Lipid parameters for CV risk classification

*LDL-C* was identified as primary lipid parameter to be used for screening, risk estimation, diagnosis and management by ESC dyslipidemia guidelines<sup>4</sup> and was unarguably accepted by the panel for Indian setting as well. *TGs* estimation was also advised as an additional tool for assessment of CV risk. *Non-HDL* was

recommended for risk estimation in patients with high TG (>200 mg/dL) by ESC guidelines and the panel as well.

ESC recommended *apolipoprotein B* (ApoB) as an alternative marker for risk assessment, especially in those with elevated TGs.<sup>4</sup> However, panel suggests that ApoB is expensive for Indian setting. Hence, it is suggested that Apo B should not form a part of routine dyslipidemia management in Indian setting.

*Lipoprotein* (*a*) [Lp (a)] was advised by ESC guideline as marker for estimation in patients with history of premature CV disease in family and in those with borderline CV risk.<sup>4</sup> Although, evidence suggests positive association of Lp (a) with atherosclerosis and coronary artery disease (CAD),<sup>15,16</sup> panel disagrees on routine Lp (a) estimation due to several reasons. Most importantly, panel questioned that as Lp(a) estimation techniques were not validated in most laboratories in India, Lp (a) testing was liable to technical errors giving false positive or false negative results. A recent evaluation from Banerjee et al<sup>17</sup> reported non-significantly higher trend for elevated Lp(a) association with ischemic heart disease (IHD) in Asian Indians [Odds ratio (OR) 2.0] and Chinese (OR 4.8) than non-Hispanic Whites (OR 1.4).

Lp (a) assessment is best considered in following conditions-

- Premature (at age <40 years) or recurrent CVD
- Familial hypercholesterolemia
- History of premature CVD in family
- Borderline high risk of CV disease

Expert Opinion: LDL-C is a primary target for dyslipidemia management including CV risk assessment. TGs and non-HDL-C can be considered additional targets in whom these levels are abnormal. Apo-B is not routinely recommended for risk assessment and management. Lp (a) estimation is recommended in select conditions as described above.

#### 6. Treatment goals and targets

LDL-C has been recommended as a primary target for treatment by ESC guidelines<sup>4</sup> and was accepted by all the panellists. TC has been suggested as alternative target if other lipid parameters are not available. However, panel opined that its optimal cut-off levels are still debatable. Alternatively, low HDL can be present even in normal TC levels. Low HDL is considered as risk factor for CAD since long.<sup>18,19</sup> However, recent Framingham Offspring Study<sup>20</sup> showed that isolated low HDL is probably not a factor contributing to high CV risk and association with other lipid abnormalities was found to increase CV risk. Thus, function of HDL was postulated to differ according to associated lipid abnormalities. A recent Canadian study observed a J shaped curve of HDL-C level and CAD, a higher risk was seen with both too low and too high levels of HDL-C that are observed in untreated population.<sup>21</sup>

#### 6.1. CV disease prevention: targets

A multimodal approach needs to be adopted for CV disease prevention. ESC recommends cessation of tobacco in any form, healthy diet, physical activity (moderate-vigorous 2.5–5 h per week), body weight maintenance, BP control and glycemia control (glycated hemoglobin <7%).<sup>4</sup> Expert panel also agreed on these interventions. However, it was pointed out that healthy diet is one of the most deficient means acknowledged in CV disease prevention in India. Reducing carbohydrate intake was recommended. Being culturally diverse, India witnesses large variety in staple food consumption and cooking oil utilization. ICMR National Institute of Nutrition Research recommends visible fat intake of 50 gm per person per day.<sup>22</sup> Panel thus recommends limiting the use of coconut oil, *vanaspati*, and animal fats on account of high amount of saturated fatty acids present in these sources. Further, they it is advised to avoid olive oil for cooking in India as it has lower smoking point and may get denatured at cooking temperatures (deep frying) used routinely.<sup>23</sup> Besides these, weight maintenance is also recommended. Here, panel calls for lower waist circumference (WC) cut-off for males (<90 cm) and females (<80 cm) contrasting to ESC recommendation of <94 cm and <80 cm respectively.<sup>4</sup> Also, body mass index (BMI) cut-off was opined to be below 23 kg/m<sup>2</sup> against ESC recommendation of 20– 25 kg/m<sup>2.4</sup> This was in line with recommendation of lower BMI and WC cut-off for South Asian population.<sup>24,25</sup> Alcohol has not been found to be cardiac friendly for Indian population as opposed to most other ethnic groups.<sup>26</sup>

Expert Opinion: Avoidance of tobacco in any form, physical activity, BP and glycemic control are integral targets for CV risk reduction. Healthy diet in the form of lesser intake of carbohydrate and saturated fats, higher intake of green-leafy vegetables, cereals and fruits and optimal protein intake should be implemented. Salt restriction and reduction or avoidance of alcohol is advised. A cut-off for WC is <90 cm and <80 cm in Indian males and females respectively and cut-off for BMI is <23 kg/m<sup>2</sup>.

# 6.2. Treatment goals

ESC guidelines recommends LDL-C goal of <70 mg/dL in very high risk cases.<sup>4</sup> Panel opined that achievement of LDL-C <70 should be the goal for all cases with established atherosclerotic cardiovascular disease (ASCVD). However, a lower target LDL-C levels (<50 mg/dL) was suggested in high-risk cases which include –

- post-MI
- post percutaneous coronary intervention (PCI)
- post-coronary artery bypass graft (CABG)
- premature CVD with multiple risk factors
- recurrent CV events with optimum statin therapy

Further, the panel suggested that a target of <50 mg/dL of LDL-C as against <70 mg/dL should be optional as numbers have psychological consequences on patient compliance to therapy. As primary care physicians (PCPs) are largely involved in the management of dyslipidemia in India, panel feels the need to percolate these numbers to PCPs as non-achievement of these targets will result in higher risk for CAD. Evidence also suggests that physician often undertreat even the high risk patients.<sup>27</sup> With regards to HDL-C and TGs, panel agreed to recommendations of ESC guidelines with no specific target for HDL-C but levels >40 mg/dL in men and >48 mg/dL in women and TGs <150 mg/dL indicate lower risk.

Panel identifies 4 measures to raise HDL-C and reduce TG levels for Indian patients viz; physical activity, cessation of smoking and alcohol, weight reduction and control of hyperglycemia.

Expert Opinion: LDL-C <70 mg/dL is the target in all ASCVD cases with optional target of <50 mg/dL in very high-risk cases mentioned above. Physicians should understand the treatment target in each patient to provide optimal treatment. Lifestyle changes and glycemia control are necessary to raise HDL-C and reduce TGs. Treatment should be tailored to achieve HDL-C >40 mg/dL in men and >48 mg/dL in women and TGs <150 mg/dL with optional lowering to <100 mg/dL in high-risk cases.

#### 7. Treatment recommendations

# 7.1. Drugs for dyslipidemia

Statins remain the cornerstone for treatment of dyslipidemia. Statins are recommended in highest recommended or tolerated dose to reach the lipid levels goal and their use was agreed unanimously by the panel. Panel identified three potential statins – atorvastatin, rosuvastatin and pitavastatin for clinical use in India. Descriptive studies in India have reported maximum utilization of atorvastatin and rosuvastatin to a large extent (over 95% of prescriptions) as compared to other statins.<sup>28,29</sup>

ESC recommends use of ezetimibe, bile acid sequestrant, and cholesterol absorption inhibitors in a sequential manner as additional agents if the goal is not reached with statin alone. In cases with very high risk who failed to achieve treatment goal, addition of PCSK 9 inhibitors should be considered.<sup>4</sup> Panel suggests that when lipid goals are not reached, causes of secondary dyslipidemia should be ruled out.

Dysglycemia is hugely prevalent in Indian subset and prevalence of any dysglycemia was reported to be 51.7 per 1000 personyears.<sup>30</sup> Niemen-Pick C1L1 (NPC1L1) protein expression is increased in dysglycemic individuals. NPC1L1 is reported to be a target for ezetimibe action.<sup>31</sup> This dictates the use of ezetimibe in combination with statin to achieve the lower LDL-C levels. With ezetimibe, the evidence is convincing especially in diabetic subgroup of patients. The Improved Reduction of Outcomes: Vytorin Efficacy International Trial (IMPROVE-IT) showed additional lipid lowering when ezetimibe was added to statin treatment versus statin alone.<sup>32</sup> A subgroup analysis in diabetic subset showed significant benefits in terms of CV event reduction.<sup>33</sup> Addition of ezetimibe to statin is reported to be associated with reduction in both LDL-C and high sensitivity C-reactive protein (hs-CRP) and this dual reduction was associated with improved outcome in a multivariate analysis.<sup>34</sup>

Since increase in blood sugar with statins was reported in Justification for the Use of Statins in Prevention: an Intervention Trial Evaluating Rosuvastatin (JUPITER) trial,<sup>35</sup> a concern is raised for using high-dose statin even in high risk cases. Intensive statin therapy has been reported to be associated with 12% increase in new onset diabetes compared to placebo.<sup>36</sup> Panel suggested to use lower bracket dose of a high-intensity statin (e.g. atorvastatin 40 mg instead of 80 mg and rosuvastatin 20 mg instead of 40 mg) with addition of ezetimibe. This may help reduce the lipids without significant side effects of statin including hyperglycemic effect which may be concern to some patients.

Expert Opinion: To achieve LDL-C target, statins are first line agents. In India, rosuvastatin (5–40 mg), atorvastatin (10–80 mg), and pitavastatin (1–4 mg, only as moderate intensity statin) may be used as first choice. If there is a failure to achieve LDL-C goal with statin alone, ezetimibe (10 mg) as second agent followed by bile acid sequestrant, and cholesterol absorption inhibitors may be added. A combination of statin (in modest dose – e.g. atorvastatin 40 mg instead of 80 mg or rosuvastatin 20 mg instead of 40 mg) with ezetimibe may be considered in patients who have significant adverse effects with statins or who are diabetic or at high CV risk.

#### 7.2. Strategies to control plasma triglycerides

ESC recommended that statin should be given to all high-risk patients with TG >200 mg/dL and addition of fenofibrate to statin to be considered if target TG of <200 mg/dL is not reached with statin alone.<sup>4</sup> Panel agrees to this approach for raised TGs. However, panel advised caution while using statin together with

fenofibrate because of increased risk of renal damage.<sup>37–39</sup> Chronic kidney disease (CKD) and CV disease are interrelated with each one imposing a significant risk on the other. The risk of CV disease morbidity and mortality is increased significantly in case where estimated glomerular filtration (eGFR) is <15 ml/min/1.73 m<sup>2.40</sup> Using fenofibrate with statin thus demands lower dosage (<75 mg/ day) of fenofibrate. Further, reported prevalence of CKD in Indians is 17.2% with further increase in diabetic subset (18.8%) suggests significant burden of CKD.<sup>41</sup> Panel is of the opinion that when eGFR is <60 ml/min/1.73 m<sup>2</sup>, dose of fenofibrate should not be increased. In patients who have TGs >200 mg/dL, panel recommends use of fenofibrate in a low dose with caution in CKD cases and strict implementation of lifestyle modification as a treatment strategy. In CAD cases, who have LDL-C <70 mg/dL with TG >200 mg/dL and HDL-C <35 mg/dL, panel suggests the use of fenofibrate (75 mg/ day) in addition to statin. Use of higher dose needs monitoring of eGFR in patients. Where fibrate is contraindicated or not tolerated, there is some evidence of biochemical benefit with saroglitazar, a dual PPAR agonist. This is safe in combination with statin but as yet there is no evidence of its clinical benefit.

Expert Opinion: If target TGs <200 mg/dL is not achieved with statin, add fenofibrate to statin treatment. However, cautious use of fenofibrate is warranted in patients with CKD. Consider low dose fenofibrate (75 mg) especially when eGFR  $<60 \text{ ml/min/1.73 m}^2$ . If higher dose to be used for very high TG levels (>500 mg/dL), monitor renal function and intensify lifestyle modification. For CAD with high TGs, low HDL-C with controlled LDL-C, add low dose (75 mg) fenofibrate to statin therapy.

#### 7.3. Familial hypercholesterolemia (FH)

ESC guidelines recommend use of Dutch Lipid Clinic Network diagnostic criteria for FH screening (Table 2).<sup>4</sup> In India, sporadic case reports of FH are available in literature suggesting its existence even in Indian population.<sup>42–46</sup> However, panel feels

#### Table 2

Dutch criteria for familial hypercholesterolemia.4

that there is need to prospectively screen patients for FH and suggested the use of clinical criteria for screening of FH in India. Panel stresses on assessing for arcus cornealis before the age of 45 years especially in upper cornea as simple tool to start screening FH. In association with raised LDL-C (>250 mg/dL), this criteria can provide a clue to the diagnosis of FH. Genetic screening may be positive in ~60% cases which were classified as definite FH by clinical criteria.

ESC recommends test for FH in children by age 5 years or even in early years if homozygous FH is suspected. LDL-C goal of <135 mg/ dL is recommended from over 10 years of age.<sup>4</sup> Panel agrees upon these recommendations. Though the arbitrary incidence of heterozygous FH being 1 in 300, physicians including specialists have been missing identification of FH cases in Indian set up. So, panel stresses for more appropriate clinical screening of FH as mentioned above. Compared to another criteria, the Simon Broome criteria for diagnosis of FH,<sup>47</sup> panel suggested the use of Dutch criteria as it is easy to understand and there has a higher consideration of clinical profile. Further, cascade screening of FH may help identify more number of patients in families.<sup>47</sup>

Target LDL-C in FH recommended by ESC guidelines is <100 mg/ dL and <70 mg/dL without or with CVD respectively. In high risk cases or in those with CVD or statin intolerance, PCSK9 inhibitor is recommended as treatment.<sup>4</sup> As PCSK9 inhibitor is not routinely available for clinical use in India, panel suggested use of stain and ezetimibe combination in optimally tolerated doses. With this combination, ~40% of the patients may not reach their LDL-C goal. Lipoprotein apheresis can be an option in treatment of FH,<sup>48,49</sup> but is not widely available in India.

Expert Opinion: Use Dutch criteria described above for diagnosis of FH. LDL-C goal should be <70 and <100 mg/dL in patients with and without CVD respectively. Statin and ezetimibe in combination is a primary treatment for FH in India until PCSK9 inhibitors become available for clinical use. Cascade screening is advised in family members.

Criteria	Points
Family History	
First-degree relative with	
• Premature coronary/vascular disease (M $<$ 55 yrs, F $<$ 60 yrs), OR	1
• LDL-C >95th percentile, OR	
Tendinous xanthoma and/or arcus cornealis, OR	
• Children <18 yrs with LDL-C >95th percentile	2
Clinical History	
Premature CAD	2
Premature cerebral or peripheral vascular disease	1
Physical Examination	
Tendinous xanthoma	6
• Arcus cornealis in <45 years	4
LDL-C levels	
• >325 mg/dL	8
• 251–325 mg/dL	5
• 191–250 mg/dL	3
• 155–190 mg/dL	1
Genetic (DNA) analysis	8
Total Score	
<ul> <li>&gt;8 points: Definite FH</li> </ul>	
6-8 points: Probable FH	
3–5 points: Possible FH	

#### 7.4. Dyslipidemia in type 2 diabetes and metabolic syndrome (MetS)

ESC guidelines described that dyslipidemia in MetS is a cluster of lipoprotein abnormalities. They recommend non-HDL-C <130 mg/dL and <100 mg/dL in high risk and very high-risk cases respectively. Higher WC and TGs were identified as tools to find high-risk patients with MetS. In treating dyslipidemia, statins are recommended in type 1 diabetes and in presence of microalbuminuria and/or renal disease irrespective of baseline LDL-C. LDL-C <70 mg/dL (primary) and non-HDL-C <100 mg/dL (secondary) are recommended in type 2 diabetes and CVD/CKD as well as in patients aged >40 years without CVD but with one or more CVD risk factor. Further, LDL-C <100 mg/dL (primary) and non-HDL-C <130 mg/dL (secondary) is advised in type 2 diabetes without any risk factor and/or evidence of target organ damage.

Panel was unanimous on these recommendations of EAS/ESC guidelines. In India, diabetes occurs at a younger age.<sup>50,51</sup> Panel feels age should be no bar for treating dyslipidemia. As prevalence of low HDL-C, a risk factor for CVD, is significantly high in diabetic population,<sup>52,53</sup> panel suggested that all diabetics should receive treatment with statin to reach the LDL-C <70 mg/dL. This will ensure aggressive treatment with statin with better containment of CV disease in diabetes since control of dyslipidemia in diabetes is reported to be poor in India.<sup>2,53</sup> Further, addition of ezetimibe to statin therapy is to be considered as it has been reported to improve LDL-C reduction in diabetic and MetS population.<sup>54</sup> However, it should be kept in mind that statins are contraindicated during pregnancy and proper caution and counselling must be done while using statins in females of child bearing age.

In statin intolerant patients, panel suggested the use of alternative strategies. Besides strategies of using alternate statin or low dose statin or use of a statin with lesser frequency like alternate day or thrice a week, other agents like ezetimibe, fibrates, niacin, bile acid sequestrant and PCSK9 inhibitors alone or in combination can be used.<sup>55</sup> In patients with diabetes or MS and statin intolerance, Rivers et al<sup>56</sup> assessed efficacy and safety of colesevelam hydrochloride (HCl) and ezetimibe combination therapy. In 16 cases analyzed, 75% had type 2 DM, and 25% had MetS. This combination treatment resulted in significant reductions in mean levels of TC (27.5%), LDL-C (42.2%), and non-HDL-C (37.1%). Besides, 50% patients achieved LDL-C goal of <100 mg/dL. Treatment was safe and well tolerated. Use of combination therapy of these non-statin agents has also been recommended by the American Academy of Clinical Endocrinology (AACE) guidelines.<sup>57</sup> In another study, Backes et al,<sup>58</sup> used every other day rosuvastatin approach in statin intolerant cases and observed that 72.5% (37/51) of patients tolerated the statin. Over mean duration of 4 months, a mean dose of 5.6 mg rosuvastatin resulted in 34.5% reduction in mean LDL-C (p < 0.001). These approaches can thus be adopted for statin intolerant cases.

Expert Opinion: LDL-C goal is <70 mg/dL in high risk diabetic cases. Modest dose statin with addition of ezetimibe is advised to achieve the desired goal and to improve the dyslipidemia control in Indians which will reduce the CVD risk.

# 7.5. Dyslipidemia in acute coronary syndrome (ACS) and in PCI cases

ESC recommends early high-dose statin for all cases with ACS and those undergoing PCI despite normal baseline LDL-C levels. Addition of ezetimibe and PCSK9 inhibitors should be considered if LDL-C target is not reached with statin alone. In statin-intolerant cases, the ezetimibe and PCSK9 inhibitor may be used alone or in combination. A goal LDL-C is <70 mg/dL or 50% reduction from the baseline value. Re-evaluation at 4–6 weeks is recommended. A loading of high-dose statin before elective PCI or in patients with

non-ST elevation ACS should be considered when patients are already receiving statins. Panel suggested that when baseline LDL-C is <100 mg/dL in any ACS patients, a target should be 50% reduction from baseline. When the target of <50 mg/dL is desirable and is not achieved with statin alone, addition of ezetimibe may be considered. It has been reported that nearly 68–96% of high-risk population did not achieve LDL-C <70 mg/dL.<sup>59</sup> This necessitates intensification of statin therapy and use of combination treatments in high-risk cases like ACS.

Expert Opinion: LDL-C goal in ACS cases or in patients undergoing PCI is <70 mg/dL or 50% reduction from baseline. Statin in highdose is first-line treatment with addition of ezetimibe to achieve the lipid levels goal. Goal of <50 mg/dL may be considered in very high-risk patients specially with multiple risk factors.

#### 7.6. Dyslipidemia in heart failure and valvular disease

ESC guidelines recommend that though not harmful, lipid lowering treatment is not necessary in HF or in aortic valvular stenosis in absence of CAD or other indications for their use. Omega-3 polyunsaturated fatty acids can be considered in HF patients treated with optimal medical therapy.<sup>4</sup> Panel agrees to these recommendations.

*Expert Opinion: Statin therapy is not advised in HF unless complicated by CAD or other compelling indications for their use.* 

#### 7.7. Dyslipidemia in moderate to severe CKD

ESC guidelines identified that CKD stage 3 to 5 are high or very high risk for CV disease. Statin with or without ezetimibe is recommended in non-dialysis-dependent CKD. Statin, ezetimibe, or their combination should be continued at the time of dialysis initiation in all and especially in CV disease cases.<sup>4</sup> The expert panel agrees to the recommendations of ESC guidelines. They further reviewed recent evidences regarding statin use in CKD. In Study of Heart and Renal Protection (SHARP) trial,<sup>60</sup> simvastatin 20 mg plus ezetimibe 10 mg per day (n=4650) and placebo (n = 4620) were compared in CKD patients, of which 3023 patients were on dialysis. Patients had no previous history of CV disease or revascularization procedure. In median 4.9 years of follow-up, the combination treatment resulted in 17% reduction in atherosclerotic events. In another study from Aftab et al.<sup>61</sup> in patients of end-stage renal disease (ESRD) on hemodialysis awaiting renal transplant, statin use was associated with a lower mortality (hazard ratio 0.30, 95% confidence interval 0.11, 0.79, p = 0.01) in a multivariate analysis. These data supported the use of statins in CKD including hemodialysis cases which are the high-risk for CV disease. Panel suggested the use of high dose statin in CHD patients who have CKD based on results of Treating to New Targets (TNT) trial sub-analysis<sup>62</sup> where atorvastatin 10 mg and 80 mg were compared in stable CAD with CKD cases (n = 3107). Compared to normal eGFR, patients with CKD had significantly higher risk of major CV events (HR 1.35, 95% CI 1.18-1.54; p < 0.0001). In CKD cases, compared to 10 mg, atorvastatin 80 mg was reported to reduce the relative risk of major CV events by 32% (HR = 0.68; 95% CI 0.55–0.84; p = 0.0003) whereas it was reduced by 15% in patients with normal eGFR (HR = 0.85; 95% CI 0.72–1.00; p = 0.049).

Panel reviewed the evidence from Prospective Evaluation of Proteinuria and Renal Function in Diabetic Patients with Progressive Renal Disease (PLANET I) trial comparing atorvastatin and rosuvastatin in diabetic CKD, high dose rosuvastatin resulted in better reduction in lipid parameters at 52 weeks. However, atorvastatin showed better renoprotection than rosuvastatin.<sup>63</sup> Thus, choice of statin in CKD may vary depending on the treatment goal. Recommended dose of atorvastatin by NICE guidelines for primary or secondary prevention of CVD in CKD cases is 20 mg/day. These guidelines further advocated consultation of nephrologist if eGFR is <30 ml/min/1.73 m<sup>2</sup> and need higher dose of atorvastatin.<sup>14</sup> But, as recommended by ESC guidelines, the panel opined that any dose of statin may be initiated to achieve the LDL-C target of <70 mg/dL. Panel further suggested that the consultation with nephrologist should be done more often to manage the dyslipidemia in CKD cases especially when eGFR is <30 ml/min/1.73 m<sup>2</sup> and in patients receiving hemodialysis.

Expert Opinion: Statin with or without ezetimibe is to be used only in non-dialysis-dependent CKD patients. In CKD, LDL-C goal is <70 mg/dL. Statin in high-dose is advised in cases where eGFR is above 30 ml/min/1.73 m<sup>2</sup>. Consultation with nephrologist is necessary to use high doses in ESRD on hemodialysis. At the time of hemodialysis initiation, if patient is already receiving statin/ ezetimibe or combination, continue the same.

#### 7.8. Dyslipidemia and stroke prevention

For primary prevention of stroke, statin treatment is recommended to achieve desired goals in high-risk and very high CV risk cases. For secondary prevention of stroke, intensive statin treatment is recommended by ESC guidelines.<sup>4</sup> Panel agrees on these recommendations and advised high dose statin for both primary as well as secondary stroke prevention.

*Expert Opinion: Use high-dose statin for primary and secondary prevention of stroke.* 

#### 8. Follow-up monitoring

ESC recommends that two measurements should be done, 1–12 weeks apart, before initiating lipid lowering treatment except for known case of ACS or a high risk patient.<sup>4</sup> Panel disagrees on this recommendation and suggested the use of one lipid assessment to initiate treatment with statin for two major reasons – cost and low probability of patients returning with second measurement. One lipid assessment with clinical history and estimation of CV risk should guide the treatment initiation.

ESC recommends lipid testing after 8  $(\pm 4)$  weeks once treatment is initiated or after adjustment of treatment until the target levels are reached and thereafter annually (except non-compliance or any other reason that demands repeat measurement).<sup>4</sup> Panel agrees upon these recommendations even for Indian patients.

Expert opinion: Single fasting lipid assessment may be sufficient to initiate statin treatment especially in high risk cases. Follow-up testing is advised after 12 weeks till goal levels are reached and then it can be done annually.

#### 9. Safety assessments

In consideration of safety of statins, ESC guidelines recommend liver enzyme assessment, especially alanine aminotransferase (ALT), at baseline, and once 8 to 12 weeks post-treatment or after increase in dose. Routine monitoring with ALT thereafter is not recommended during therapy. If elevation of liver enzymes is over 3 times the upper limit of normal (ULN), reduce the dose/stop the drug and recheck liver enzymes in 4 to 6 weeks. Reintroduction should be cautiously done after ALT has returned to normal with lower dose at the start and then gradual increase with monitoring of enzymes. Persistent elevation in enzymes excludes lipid lowering therapy as a culprit for liver damage. With regards to muscle damage, guideline recommends creatinine kinase (CK) assessment at baseline. If elevation of CK is 4x ULN, do not start treatment. Routine monitoring is not necessary unless patients complains of myalgia. Elevation of CK during therapy to 10x ULN demands discontinuation of drug and bimonthly monitoring of CK and renal function. With asymptomatic CK elevation to <10x ULN, continue treatment and monitor CK bimonthly whereas in symptomatic elevation of CK to <10x ULN, discontinue treatment, monitor CK and restart at lower dose after CK is normalized. Panel agrees to these recommendations and suggest a cautious use of statins in cases of hypothyroidism and vitamin D deficiency.

Expert Opinion: Initial pre-treatment assessment and posttreatment monitoring of liver function is necessary to initiate or modify treatment as described. CK monitoring is not advised except in patients with myopathy or those at high risk of muscle damage. Modification in treatment can be done based on CK levels as discussed above.

# 10. Summary of recommendations for Indian dyslipidemic patient

- Assess CV risk with QRISK<sup>®</sup>2 calculator in all patients in India.
- Fasting lipid assessment should be routine except in cases of CV risk assessment, in diabetes and distant locality of patients where non-fasting lipid assessment can be done.
- Five primary targets for CV risk reduction include no tobacco, physical activity, healthy diet, blood pressure control, and lowering of glycemic load.
- LDL-C being a primary target, non-HDL-C can be considered as secondary targets after achieving primary LDL-C target, if TGs remain high (>200 mg/dl). LDL-C <70 mg/dL is target for all ASCVD cases with optional reduction to <50 mg/dL in very-high risk cases.
- Statins are first-line drugs for dyslipidemia. Rosuvastatin, atorvastatin and pitavastatin can be used in India. Ezetimibe should be second agent to statin to achieve the desired lipid targets. Other agents can be considered after statin and ezetimibe. Lower statin dose in combination with ezetimibe may be considered in patients with significant statin related side effects.
- Addition of fenofibrate may be considered to statin to lower TGs <200 mg/dL in India. Monitor creatinine with use of fenofibrate. Use low dose of fenofibrate in existing renal failure cases. Intensification of lifestyle measures should be done.
- For diagnosis of FH, use Dutch clinical criteria. LDL-C goal should be <70 and <100 mg/dL in patients with CVD and without CVD respectively. Statin and ezetimibe in combination is recommended as the primary treatment for FH in India until PCSK9 inhibitors become available for clinical use.
- In diabetes with high CV risk, LDL-C goal is <70 mg/dL. Combination of modest dose statin with ezetimibe should be considered to control dyslipidemia in diabetes.
- In ACS and in patients undergoing PCI, LDL-C goal is <70 mg/dL with optional lowering to <50 mg/dL in very-high risk cases. Statin (high dose) with addition of ezetimibe is suggested to achieve these lipid targets.
- In non-dialysis dependent CKD, statin  $\pm$  ezetimibe is advised to achieve LDL-C goal of <70 mg/dL. eGFR should guide choice of dose. Use of high-dose statin in those with eGFR <30 ml/min/ 1.73 m<sup>2</sup>, consultation with nephrologist is necessary.
- For primary and secondary stroke prevention, high-dose statins are recommended for Indians.
- Follow-up monitoring is advised after 12 weeks till goal are reached and then annually.
- Liver function assessment at baseline and post-treatment (after 4–6 weeks) should be done. CK levels should be assessed in

patients with myopathy or in those at high-risk of muscle damage.

#### **Conflicts of interest**

Authors declare no conflict of interest.

#### Contributors

Authors would like to recognize the contribution of the esteemed panellist of this consensus document in providing their valuable insights for reaching the consensus: Dr Rajesh Agrawal, Dr Sandeep Bansal, Dr Arup Dasbiswas, Dr V K Chopra, Dr Devang Desai, Dr Anjan Lal Dutta, Dr Soumitra Kumar, Dr J C Mohan, Dr Tiny Nair, Dr Srinivasa Rao Maddury, Dr Raja Ray, Dr Debanu Ghoshray.

### Acknowledgements

We would like to thank Medical team of Emcure Pharmaceuticals Ltd., Pune, for the concept development, compilation of data and document authoring. We also thank Dr Vijay Katekhaye (Quest MedPharma Consultants, Nagpur, India) for his assistance in drafting this manuscript.

#### References

- 1. Dalal J, Deb PK, Shrivastava S, et al. Vascular disease in young Indians (20–40 years): role of dyslipidemia. J Clin Diagn Res. 2016;10(7):OE1–OE5.
- Joshi SR, Anjana RM, Deepa M, et al. Prevalence of dyslipidemia in urban and rural India: the ICMR-INDIAB study. *PLoS One*. 2018;9(5):e9680810.1371/ journal.pone.0096808.
- Miller M. Dyslipidemia and cardiovascular risk: the importance of early prevention. Q J Med. 2009;102(9):657–667.
- Catapano AL, Graham I, De Backer G, et al. ESC/EAS guidelines for the management of dyslipidaemias. *Eur Heart J*. 2016;37(39):2999–3058.
- Iyenger SS, Puri R, Narasingan SN, et al. Lipid association of India expert consensus statement on management of dyslipidemia in indians 2016: part 1. JAPI. 2016;7–52.
- Chandra KS, Bansal M, Nair T, et al. Consensus statement on management of dyslipidemia in Indian subjects. *Indian Heart J.* 2014;66:S1–S51.
- Bansal M, Kasliwal RR, Trehan N. Comparative accuracy of different risk scores in assessing cardiovascular risk in Indians: a study in patients with first myocardial infarction. *Indian Heart J.* 2014;66(6):580–586.
- 8. Rao N, Eastwood SV, Jain A, et al. Cardiovascular risk assessment of South Asians in a religious setting: a feasibility study. *Int J Clin Pract*. 2012;66(3):262–269.
- Tillin T, Hughes AD, Whincup P, et al. Ethnicity and prediction of cardiovascular disease: performance of QRISK2 and Framingham scores in a UK tri-ethnic prospective cohort study (SABRE – Southall And Brent REvisited). *Heart*. 2014;100:60–67.
- Welcome to the QRISK<sup>®</sup> 2 2016 Risk Calculator. Available at https://qrisk.org. Accessed on 12 April 2017.
- Singh AK, Singh R. Triglyceride and cardiovascular risk: a critical appraisal. Indian J Endocr Metab. 2016;20(4):418–428.
- Chen A-H, Tseng C-H. R the role of triglyceride in cardiovascular disease in asian patients with type 2 diabetes – a systematic review. *Rev Diabetic Stud.* 2013;10(2–3):101–109.
- 13. Nordestgaard BG, Langsted A, Mora S, et al. Fasting is not routinely required for determination of a lipid profile: clinical and laboratory implications including flagging at desirable concentration cut-points — a joint consensus statement from the European Atherosclerosis Society and European Federation of Clinical Chemistry and Laboratory Medicine. Eur Heart J. 2016;37:1944–1958.
- National Institute of Clinical Excellence (NICE). Lipid Modification: Cardiovascular Risk Assessment and the Modification of Blood Lipids for the Primary and Secondary Prevention of Cardiovascular Disease. NICE clinical guideline 181. Last modified Sept. 2014. Available at guidance.nice.org.uk/ cg181.
- Geetanjali FS, Jose VJ, Kanagasabapathy AS. Lipoprotein (a) phenotypes in south Indian patients with coronary artery disease. *Indian Heart J.* 2002;54 (1):50–53.
- Ashfaq F, Goel PK, Sethi R, et al. Lipoprotein (a) levels in relation to severity of coronary artery disease in north Indian patients. *Heart Views*. 2013;14(1):12– 16.
- 17. Banerjee D, Wong EC, Shin J, et al. Racial and ethnic variation in lipoprotein (a) levels among Asian Indian and Chinese patients. *J Lipids*. 2011;291954 6 pages.

- Gotto AM. Low high-density lipoprotein cholesterol as a risk factor in coronary heart disease a working group report. *Circulation*. 2001;103:2213–2218.
- Ali KM, Wonnerth A, Huber K, et al. Cardiovascular disease risk reduction by raising HDL cholesterol–current therapies and future opportunities The role of HDL in atherosclerosis. *Br J Pharmacol.* 2012;167(6):1177–1194.
- 20. Bartlett J, Predazzi IM, Williams SM, et al. Is isolated low high-density lipoprotein cholesterol a new insights from the framingham offspring study. *Circ Cardiovasc Qual Outcomes*. 2016;9:206–212.
- Ko DT, Alter DA, Guo H, et al. High-density lipoprotein cholesterol and causespecific mortality in individuals without previous cardiovascular conditions. The CANHEART study. J Am Coll Cardiol. 2016;68(19):2073–2083.
- Indian Council for Medical Research, Dietary Guidelines for Indians A Manual. 2nd edition Hyderabad, India: National Institute of Nutrition; 2011. pp: 89. Available from http://ninindia.org/dietaryguidelinesforninwebsite.pdf.
- Mishra S, Manchanda SC. Cooking oils for heart health. J Prev Cardiol. 2012;1 (3):123–131.
- 24. Misra A, Chowbey P, Makkar BM, et al. Consensus statement for diagnosis of obesity, abdominal obesity and the metabolic syndrome for Asian Indians and recommendations for physical activity, medical and surgical management. JAPI. 2009;57(February):163–170.
- Barba C, Cavalli-Sforza T, Cutter J, et al. WHO Expert Consultation: appropriate body-mass index for Asian populations and its implications for policy and intervention strategies. *Lancet.* 2004;363(9403):157–163.
- Ajay VS, Prabhakaran D. Coronary heart disease in Indians: implications of the INTERHEART study. Indian J Med Res. 2010;132(11):561–566.
- Leiter LA, Betteridge DJ, Chacra AR, et al. AUDIT study. Evidence of global undertreatment of dyslipidaemia in patients with type 2 diabetes mellitus. Br J Diabetes Vasc Dis. 2006;6(1):31–40.
- Raja S, Mohapatra S, Kumar JS, et al. Prescription patterns of hypolipidaemic drugs in a tertiary care teaching hospital of southern India. J Clin Diagn Res. 2014;8(4):HC01–HC03.
- Gupta R, Lodha S, Sharma KK, et al. Evaluation of statin prescriptions in type 2 diabetes: India Heart Watch-2. BMJ Open Diabetes Res Care. 2016;4(1)e000275.
- 30. Anjana RM, Mohan D, Pradeepa R, et al. Incidence of diabetes and prediabetes and predictors of progression among asian indians: 10-year follow-up of the Chennai Urban Rural Epidemiology Study (CURES). *Diabetes Care*. 2015;38:1441-1448.
- **31.** Turley SD. The role of Niemann-Pick C1–Like 1 (NPC1L1) in intestinal sterol absorption. *J Clin Lipidol.* 2008;2(2):S20–S28.
- Cannon CP, Blazing MA, Giugliano RP, et al. Ezetimibe added to statin therapy after acute coronary syndromes. N Engl J Med. 2015;372(25):2387–2397.
- Nainggolan L. IMPROVE IT: Diabetics Benefit With Ezetimibe, but Is It Enough? European Society of Cardiology Congress. Presented August 30. Abstract 1947. Article from www.medscape.com/viewarticle/850261. Accessed on 12 April 2017.
- 34. Bohula EA, Giugliano RP, Cannon CP, et al. Achievement of dual low-density lipoprotein cholesterol and high-sensitivity c-reactive protein targets more frequent with the addition of ezetimibe to simvastatin and associated with better outcomes in IMPROVE-IT. *Circulation*. 2015;132(13):1224–1233.
- Ridker PM, Danielson E, Fonseca FA, et al. Rosuvastatin to prevent vascular events in men and women with elevated C-reactive protein. *New Engl J Med.* 2008;359(21):2195–2207.
- 36. Enas EA, Kuruvila A, Khanna P, et al. Benefits & risks of statin therapy for primary prevention of cardiovascular disease in Asian Indians – a population with the highest risk of premature coronary artery disease & diabetes. *Indian J Med Res.* 2013;138:461–491.
- Unal A, Torun E, Sipahioglu MH, et al. Fenofibrate-induced acute renal failure due to massive rhabdomyolysis after coadministration of statin in two patients. *Intern Med.* 2008;47(11):1017–1019.
- Davis TME, Ting R, Best JD, et al. Effects of fenofibrate on renal function in patients with type 2 diabetes mellitus: the Fenofibrate Intervention and Event Lowering in Diabetes (FIELD) Study. *Diabetologia*. 2011;54(2):280–290.
- Ting R-D, Keech A. Fenofibrate and renal disease: clinical effects in diabetes. *Clin Lipidol*. 2013;8(6):669–680.
- Herzog CA, Asinger RW, Berger AK, et al. Cardiovascular disease in chronic kidney disease: a clinical update from Kidney Disease: Improving Global Outcomes (KDIGO). *Kidney Int.* 2011;80(6):572–586.
- 41. Singh AK, Farag YM, Mittal BV, et al. Epidemiology and risk factors of chronic kidney disease in India-results from the SEEK (Screening and Early Evaluation of Kidney Disease) study. *BMC Nephrol.* 2013;14(1):114.
- Ashavaid TF, Altaf AK, Nair KG. Molecular basis of familial hypercholesterolemia: an Indian experience. *Indian J Clin Biochem*. 2000;15 (Suppl):11–19.
- Otikunta AN, Polamuri P, Reddy SYV, et al. Accelerated atherosclerosis in a young female with familial hypercholesterolemia. *Int J Clin Med.* 2014;5:541– 545.
- 44. Sriram CS, Gulati S, Chopra V, et al. Familial combined hyperlipidemia in a north Indian kindred. *Indian J Pediatr*. 2005;72(11):987–998.
- Shukla S, Das DK, Modi NP. Familial hypercholesterolemia: report of a family. Indian J Clin Pract. 2014;25(5):474–476.
- Lahiri K, Lahiri B. Familial hypercholesterolemia. Indian J Dermatol Venereol Leprol. 2001;67(4):219.
- Al-rasadi K, Al-waili K, Al-sabti HA, et al. Criteria for diagnosis of familial hypercholesterolemia: a comprehensive analysis of the different guidelines, appraising their suitability in the omani arab population. *Oman Med J.* 2014;29 (2):85–91.

- Luke RG. Long-term efficacy of lipoprotein apheresis in homozygous familial hypercholesterolaemia. Nephrol Dial Transplant. 2000;15:738–740.
- **49.** Walji S, Neuwirth C, Thompson GR. Lipoprotein apheresis for the treatment of familial hypercholesterolemia Lipoprotein apheresis for the treatment of familial hypercholesterolemia. *Clin Lipidol.* 2013;8(5):573–586.
- 50. Prasad AN. Type 2 diabetes mellitus in young: need for early screening. *Indian Paediatr.* 2011;48:683–688.
- Alberti G, Zimmet P, Shaw J, et al. Type 2 diabetes in the young: the evolving epidemic: the international diabetes federation consensus workshop. *Diabetes Care.* 2004;27(7):1798–1811.
- 52. Dixit AK, Dey R, Suresh A, et al. The prevalence of dyslipidemia in patients with diabetes mellitus of ayurveda hospital. J Diabetes Metab Disord. 2014;13:58.
- Mithal A, Majhi D, Shunmugavelu M, et al. Prevalence of dyslipidemia in adult Indian diabetic patients: a cross sectional study (SOLID). Indian J Endocrinol Metab. 2014;18(5):642–647.
- 54. Denke M, Pearson T, Mcbride P, et al. Ezetimibe added to ongoing statin therapy improves LDL-C goal attainment and lipid profile in patients with diabetes or metabolic syndrome. *Diabetes Vasc Dis Res.* 2006;3(2):93–102.
- 55. Kohli P, Cannon CP. A new approach to managing the statin-intolerant patient? *Eur Heart J.* 2012;33(9):1040–1043.
- **56.** Rivers S, Kane M, Busch R, et al. Colesevelam hydrochloride-ezetimibe combination lipid-lowering therapy in patients with diabetes or metabolic syndrome and a history of statin intolerance. *Endocr Pract.* 2007;13(1): 11–16.

- 57. Garber AJ, Abrahamson MJ, Barzilay JI, et al. AACE/ACE consensus statement consensus statement by the american association of clinical endocrinologists and american college of endocrinology on the comprehensive type 2 diabetes management algorithm – 2016 executive summary. *Endocr Pract.* 2016;22 (1):84–113.
- Backes JM, Venero CV, Gibson CA, et al. Effectiveness and tolerability of everyother-day rosuvastatin dosing in patients with prior statin intolerance. *Ann Pharmacother*. 2008;42(3):341–346.
- 59. Mitchell S, Roso S, Samuel M. Unmet need in the hyperlipidaemia population with high risk of cardiovascular disease: a targeted literature review of observational studies. *BMC Cardiovasc Disord*. 2016;16:74.
- **60.** Baigent C, Landray MJ, Reith C, et al. The effects of lowering LDL cholesterol with simvastatin plus ezetimibe in patients with chronic kidney disease (Study of Heart and Renal Protection): a randomised placebo-controlled trial. *Lancet*. 2011;377(9784):2181–2192.
- **61.** Aftab W, Gazallo J, Motabar A, et al. Survival benefit of statins in hemodialysis patients awaiting renal transplantation. *Int J Angiol.* 2015;24(2):105–112.
- 62. Shepherd J, Kastelein JJP, Bittner V, et al. Intensive lipid lowering with atorvastatin in patients with coronary heart disease and chronic kidney disease. The TNT (treating to new targets) study. J Am Coll Cardiol. 2008;51 (15):1448–1454.
- 63. de Zeeuw D, Anzalone DDA, Cain VA, et al. Renal effects of atorvastatin and rosuvastatin in patients with diabetes who have progressive renal disease (PLANET I): a randomised clinical trial. *Lancet Diabetes Endocrinol.* 2015;3 (3):181–190.